19911

4 @

16-115
Prod. nr. 16-115: 954 00 10-91
Motor: Br & Str Vanguard 303777 Type: 0017 Trim: 02 %p:!AS?&EGEARTS

}
A B c
<=9
) 23 H16 & 10
&40 12 @B 3g
=13
No. Partno. Description No. Part no. Description
1 532120147 Key, Moulded 23 Screw, Tapping, Hex Washer Head
2 53211 0859 Hamass, Light Socket *10-24 x 1/2
3 532004152 * Bulb, Light 24 53210 88-24 Fuse
4 532102972 Whwitch, Ignition 25 874760412 Bott, Hex 1/4-20x 3/4
5 532 00 76-03 Tray, Battery 26 Washer 9/32 x 5/8 x 16 Gauge
6 532109788 Nut, Hex 5/8-32 27 Washer, Lock 1/4
7 532110712 Switch, Light 28 Nut, Hex 1/4-20
8 532 10 90-81 Solenoid 28 53212 31.98 Nut, Wing 1/4-20
-] Washer, Lock 1/4 30 532 00 40-22 %  Nut, Hex
10 Nut, Hex, Jam 1/4-20 31 53210 24.76 Guard, Terminal
1 Bolt, Hex 1/4-20x 172 Grade 5 32 872 24 0480 Bolt, Carriage 1/4-20 x 7-1/2
y 12 Washer, Lock, External Tooth 1/4 33 532122822 Ammeter
4 13 Nut, Kaps 1/4-20 34 532109748 Retav Assembly
14 532 00 07-19 %  Cover, Terminal 35 532102501 % Loop, interlock, Tiller Attachment
15 532 12 56-22 Harness, Ignition 36 532124985 #  Clip, Insulated
16 Boit, Fin. Hex 3/8-16x 1 37 532121305 Switch, Plunger
17 53212 47-70 Cable, Battery 38 Nut, Crownlock 1/4-20
18 53212 47-.73 Cable, Battery 39 532109553 Switch, Interock
20 532 02 01-50 Battery 40 Washer, Lock, External Togth 3/8
21 53210 56-87 Tube, Battery Drain 41 532109787 Bezel, Ignition
22 E321251-00 Switch, PTO . 42 53212 22.64 Cap, Battery




CHASSIS AND ENCLOSURES

LEBELR Y BRI RRRENNE s Ian RGNS

532 12 1442
53212 42-94
532 12 66-56
532 12 49-77
53212 1249
532 10 55-11
532 12 12-50
532 12 41-81
532 10 5531
532 10 5509
532 10 60-82
532 10 55-23
532 10 55-25
532 12 17-94

532 10 54-65
532 10 82-56
532 12 49-96
53212 3549
532 10 60-20
532 00 36-45
532 12 49-51
532 12 34-87
532 12 13-06

532121277

532 00 8542
532 12 1251
532 00 9%-51
532 10 90-15
532 10 90-16
532 11 08-28
532 12 49-96

532 10 54-64
532 10 8403

* X% KE ERE

EE X% F*

* %

Bracket, Support, Dash
Cover, Access

Painut

Footrest, LH

Pad, Footrest

Ctip, Insulated

Cap, Fuel

Tank, Fuet

Bushing

Stem, Tank, Fuel
Clamp, Hoss

Drawbar

Nut, Keps % 10-32 UNF
Chassis Assam

bly
Screw, Siotted Pan Head #10-32x 112

Lins, Fuel

Strip, Foam 9/32 1D x /8
Grommet

Bracket, Pivot, Frame, LH

Bracket, Pivot, Frame, RH

Panel, Dash, RH
Clip, insulated
Bolt, Shouider
Footrest, RH
Panel, Side, RH

2RO BB E AR CARCEEEAAAREA

Y8R

HRandZgs

873 68 06-00

532 10 6067
532 10 68-10

* OREXXETEXEXE XX

*

* %

Knob, Seat, 1/2"

Strap, Assembly, Grill

Bracket, Pivot, RH

Washer 13/32x 1 x 14 Gauge
Gromimet, Split

Grill

Lens, RH

Clip, Fuel Line

Bracket, Pivot, LH

Bezel, Headlight

Lens, LH

Hinge, RH

Hinge, LH

Panel, Side LH

Bracket, Switch, Mount

Cap, Spring

Bushing, Snap

uClip

Hood

Bolt, Shoulder 5/16-18

Nut, Crownlock 5/15-18

Screw, Special

Scraw, Hex, Washer Head Thd. Roil.
¥-16x1/2

Locknut, Flange 1/4-20 UNC

Nut, Crownlock 3/8-16

Screw, Hex, Washer Head, Thd. Roll.
38-16x V4

Washer 17/32x 1-¥16x 12 Gauge
Boit, Hex 3/8-16 x 1

Boit, Camriage 1/4-20 x 1-1/4

Bolt, Carriage 3/8-16 x 34

Bolt, Hex 3/8-16x 3/4

Washer 13/32 x 13/16 x 12 Gauge
Palnut

Washer




POWER AND MECHANICAL CONTROLS GROUP

L1
1

OPTIONAL EQUIPMENT
Spark Arcasier Kt

A B Cc D E F G
Yal
E?O 26 34 ?39 86 E3M s
&3t
520
No. Partno Description No. Partno. Description
1 532124872 Cover, Pedal 41 53212 00-01 Shaft Assembly, Lift
3 532122440 £ Muifier 42 532 11 08-07 Nut, Hex, Special
4 532 12 3181 Control, Intake 43 53212 4670 Retainer, Spring
5 53210 59-53 *  Air Duct, Intake 44 532 10 5413 Grip, Handle
[ Screw, Hex, Spider Lock %8x 1/2 45 532 12 5925 Plunger, Lever, Lift
7 532123223 Extension, Air Duct 46 532 12 48-74 Spring
B 53212 49-96 & Clip, Fuel Line 47 53212 3096 Lever , Hand Kit
10 Engine, Briggs & Stratton, 16 HP, {Inchudes Key *21)
Model Number 303777 48 Washer 21/32 x 1 x 16 Gauge
Type Number 0015-02 48 532 10 07-34 Knob, Adjust, Lift
" Washer 13/32 x 5/6 » 16 Gauge 50 E-Ring
14 Washer 13/32 x 13/16 x 16 Gauge 52 532 12 58-25 Button, Plunger
16 Pipe Nipple, Standard 54 5321237489 Arm Assembty, kdier
17 90° Elbow, 3/8 NPT 55 532123766 Pullay, idier
19 Gasket, Muffier (See Engine-Papges 56 873 36 8000 Nut, Crownlock 3/8-16
For Replacement Part Number) 57 532 11 00-29 Link, Cift
20 Washer, Lock, External Tooth 3/4 58 532 110729 Rod, Adjust, Lift
2t 532121006 Rod Assembtly, Lever 59 532 10 5706 ng
23 532110810 Trunnion , Depth Stop 60 532123205 Retainer, Belt
24 Washer 15/32 x 3/4 x 16 Gauge 61 Bolt, Hex 3/8-16 x 1-1/2
25 Ring, Klip 62 Washer, Hardened
26 Screw, Hex Washer Head, Thread 63 Ring, Klip )
Cutting 1/4-20 x 5/8 64 53210 57-08 Spring, Retum, Cluich
27 53212 5637 Rod, Brake, Park 65 53210 57-10 Link, Clutch
28 53207 1673 %  Cap, Plunger 66 Pin, Cotter 1/8x 3/4
29 Washer 28/32 x 1-1/4 x 16 Gauge 71 532101326 * Deflector, Muffier
N Washer 13/32 x 1 x 14 Gauge 73 Nut, Hex, Jam 7/16-20
33 Pin, Cotter 3/32 x 1/2 74 53212 24-34 Tube Assembly, Exhaust, LH
34 Screw, Hex Washer Head Thd. 75 53212 24-35 Tube Assembly, Exhaust, AH
Roll. 3/8-16 x 1-1/2 Type TT 77 873 35 06-00 Nut, Hex, Jam 3816
35 532 11 04-48 Lift, Link, Adjustable 78 53212 24-39 Bracket, Muffler Mounting
36 532 122424 * Shatt, Pedal, Foot 78 53212 2981 * Shiekd, Heat
3r Rol Pin 316 x 1 81 Bolt, Hex 3/8-16 x 1-1/2
38 532120183 Bearing, Nylon B4 Nut, Crownlock 7/16-20
39 Screw 5M16-18x 3/4 86 Screw, Hex Washer Head, Thread
40 532 11 0447 Trunnion, Lift Cutting 1/4-20 x 1/2




STEERING AND FRONT AXLE

- >

18

g=ro-
B e o
B2

Ben) o

8

8

§

- b bk —a
NMEaWWN=-OORNDINBEWOGN =

BELBRLB2LBENRREBREBz S

Part no.

532 00 54-79
532 10 07-10

532 10 0712
6§32 10 0713
532 10 G7-11
532 10 60-15
532 12 00-28
532 12 47-68

532 10 9818

532 121749
532 10 8705

532 11 01-50
532 10 86-85
532 12 28-19
532 10 8683

532 12 4931
532 10 B6-84

532 10 5518

532121195
873 68 06-00

53212 12-38
532 10 80-01
532 07 45-80
532 07 1208
532 10 18-30
532121522

872 11 06-08

* * ¥

Description

Plug, Button

Insert, Wheel, Sleering
Locknut, Top 1/2-2¢ UNF
Washer

Whael, Steering
Adapter, Wheel, Steering
Sleave, Steering

Dash

Plate, Dash

Nyliner, Snap In

Screw, Hex Washer Thd. Roll 3/8-16x 1/2
Washer 25/32 x 1-1/4 x 16 Gauge

Shatt, Steering

Nut, Keps 3/8-16 UNC

Screw, Hex Washer Head, Thd.

Roll. 516-18x 112

Bracket, Steering

Gear, Pinion

Bokt, Fin. Hex 3816 x 1

, Lowar
Screw, Crown Truss Hd. 5/116-18 x ¥4
Nut, Crownlock 5/16-18
Saddle
Nut, Crownlock ¥8-16
Bolt, Hes 5116-18x 2

Spacer

Ptate, Support, Batiery

Spacer

Bushing

Washer, Hardened

Control, Choka

Screw, Hex Wsh, Thd. Roll, 3/8-16x 34
Washer, Lock, Int/Ext. Tooth 3/8

Bolt, Carriage ¥8-18x 1

YNNI BRI R RBR2BEEALRLBRISEEAEEREREE §

Part no.

532 10 56-69

532 10 56-64
532 10 56-63
532 11 04-38

532 10 56-56
532 10 56-54

53212 13-34

873 91 0500
532 12 49-37
532 10 57-27

532 12 47-20

532 10 47-57
532 12 49-96

53212 1232
532 05 9192
532 06 51-39
532 00 02.78
532 00 90-40
532 10 67-32
533 30 1140
532 12 44-60

532 05 99-04
532121235

* %

* %

Description

Axda, Front

Washer 11/32 x 3/4 x 16 Gauge
Bolt, Hex 5/8-11 x 3-3/4

Support, Saddle, Front

Support, Saddte, Rear

Bearing, Spacer, Axle, Front
Locknut, Hex with Washer Insert 5/8-16
Washer 13/32 x 13/16 x 12 Gauge
Spindle, LH

Spindle, RH

Washer 25/32 x 1-5/8 x 16 Gauge
Rod, Tie

Washer, Lock, Heavy Helical Spring
Nut, Hex, Nylon 5/16-24 UNF

ng, Steering
Screw, Hex * 10-16x 1/2
Cap, Axle, Front

Clip, Fuel Line

Nut, Hex 3/8-16

Cap, Spindle

Cap, Valve

Stem, Vaive

Fitting, Grease

Beari

ng
Rim, Front
Tire, Front
Bracket, Locator, Air Duct
Nut, Keps 1/4 NC
Tube, Tire, Front
Bolt, Carriage 3/8-16 x 2-3/4
Spacer

Washer 17/32 x 7/8 x 16 Gauge
Washer 27/22 % 1/4 x 16 Gauge
Scrow, Pan Head 1/4-20 x4

Washer 13/32 x 34 x 16 Gauge




DRIVE

i
]
A
¢ i
b 2l
b ] 4 PR AR I
A -’ L
224 > 5
-t e - -’ .
. »* - J P .
el YRt (gl o Wy
- - - ' - ve.
* . Lt nlese e S
L] el L] - - -~
LT 7T
- - -
o »” P ] ¥
l. Pl Wi - - '
- [ . ;: . ar BB
: * : -""- J
t‘ "i-' -
- (
I -
8 40
4
£ 24
CHe
1
9 37
28 ~
18 e 39
9 26
EL. 7
13 .
N F 25
3]
16— °
33
n—r — v |
%
N 27,
19 —Q ﬂ/ A B € 0D E F G
B8 E, §
36 13
/ 23 12 | 43
O} @14
©1 D2 B BB gyas
S 38
No. Partno. Description No. Partno. Description
1 532109070 Retainer, Belt 20 532106308 Trunnion, Lift, Lower
2 53210 82-35 Brackst, Switch 28 532121598 A Assembly, Suspension, RH
3 Screw, Tapping, Hex % 10-24 x 1/2 2% 532 10 5848 Bolt, Shoulder A/8-16
4 53210567-30 Keeper, Bett, Engine 24 532 1098-41 Fuliey, Engine
6 53212 34-61 V-Belt, Drive 25 Bolt, Hex, Fin 7/16-20 UNF x 4-1/4
g % 12 49-96 Clip Fl.»e!ale.ineeng Grade 8
12 12-18 Keeper, Belt, ine 26 Washer, Lock 7/16
2] Washer 13/32 % 13/16 x 12 Gauge 27 Bolt, Hex 3/B-16 x 2-3/4
10 3%312-52 gpst%pmxg 28 532 00 44-70 * Spacer
1" 06-00 ut, Crown 816 3 Spring, Retainer
12 Bott, Carriage ¥8-16x 1 35 Locknuyt 5/16-18
13 Olt, Hex 5M16-18x 1 36 Bolt, Hex 3/8-16x 1
14 Washer 11/32 x 3/4 x 12 Gauge 37 5321082-18 Clutch, Electric
15 Washer 17/32x 15/16 x 16 Gauge 38 Nut, Centeriock, Flange 3/8-16
16 532 12 1599 Arm Assembly, Suspension, LH 39 5321261497 Washer 1-1/2 x 15/32 x 1/4
17 532 00 91-35 Retainer, Spring 40 532 109169 Locator, Clutch
18 532 12 36-74 Idler, Flat 42 53211 07-39 Washer, Spring
19 Nut, Hex 1/2-13 43 B72 14 0506 Bolt, Carriage 5/16-18 x 3/4




TRANSAXLE AND REAR WHEEL

&

.

r-‘:ax.
A Y
A .
o B
—t

»

22
. ' a4 ~ 25
A B D E F G
St N
.§3 gEs 33 s u 11 14 23 24
S D2 BN
B
No. Part no. Description No. Partno Description

1 532121187 * Bracket, Mounting, Hydro 33 Bolt, Shoulder 38-16x A4

2 Transaxie, Agri-Fab, Hydro 34 532108518 Bolt, Shoulder 3/8-18 x 1-3/8

3 Nut, Crownlock 5/16-18 35 Washer 21732 x 1-1/4 x 16 Gauge

4 532121190 ~~  Keaper, Conterspan 36 532 10 82-01 %  Spacer

5 532124896 #  Clip, Fuel Line 37 532121202 Link, Control

6 532 10 05-36 Bolt Shoulder 38 532108844 ing, Compression

7 Bolt, Hax Fin. 3/8-16 UNC x 3/4 a9 Washer 1332 x 1-1/4 x 12 Gauge

8 Bolt, Hex Fin. A/8-16 INC x 1 40 Bok, Hex 3/8-16x 3

9 532121206 * Bracket, Belicrank, Pivot 41 53212 12-09 Arm Assembly, Pump Control
10 5321026-70 %  Spring, Compression 42 532110422 Spring, Brake Return
11 Scraw, Hex Socket Head % 10-24 UNC 43 Washer 7/32 x 1/2 x 16 Gauge
12 53206 91-80 Locknut 3% 10-24 44 53102 01-87 Tube, Tire
13 532121204 %  Balicrank 45 Locknut, Hex w/Washer
14 532 10 69-33 * Knob, Control Insert ¥B-16 UNC
15 532121201 Rod, Control 46 532 10 82-12 Trunnion
16 53212 16-31 Spring, Torsion 47 5321212408 * Rod, Control, Adjustabie
17 53210 8196 %  Bracket, Control Rod 48 532 12 4780 Clip, Hairpin
18 53212 3583 Koy, Square 2.5 .1845/.1865 49 532 12 31-86 Bracket, Chassis Reinforcement, Hydro
19 532121191 Bracket, Transaxie 50 Spring, Retainer
20 532121189 U-Bolt 3/8-16 x 2-7/8 81 Washer 13/32 x 3/4 x 12 Gauge
21 532121199 * Spacer, Split 52 Washer 15/32 x 15/16 x 16 Gauge
22 532121748 Washer 25/32 x 1-58 x 16 Gauge 53 532 11 07-39 * Washer, Spring
23 532106108 Rim, Rear 54 5321212417 * Guide, Control
24 E-Ring 55 532121216 %  Bracket, Control Guide
25 532 10 47-57 Cap, Axie 56 Screw, Hex Washer Head,
26 53206 51-39 Stem, Valve Thd., Roll. 5/18-18 x 3/4 Type TT
27 532108972 *  Washer, Phenolic 57 Screw, Tapping, Hex
2B 532 059192 * Cap, Valve Head *10-24 UNCx /2 Type TT
29 533058276 Tire, Rear 58 532121200 Rod, Brake
30 Pin, Cotter 1/8-16 58 532 10 68-88 Spring, Brake Rod
31 873 68 06-00 Washer, Friction 60 Washer 13/32 x 13116 x 16 Gauge
32 532108200 * Screw, Hex Washer Head, 61 87335 06-00 MNut, Hex, Jam 3/8-16 UNC

Thd., Rolf. W/8-16 x 34




MOWER DECK

A B 4 <] £ F M N P a ag
. —_
51 isz 53 ? Ws ? i Eno ?82 ﬁ 79 ﬁss 55 !6 iva ?n
&
2 &1 86 &1 @72 8“ & s7 (ol @57 &6 &
& Sn @5 &7 &5
No. Part no. Description No. Part ho. Description
’ 1 ! Nut, Crownlock 3/8-16 38 532109785 Guard, Discharge
2 N Washer 13/32 x 1 x 14 Gauge 39 Washer 11/32 x 5/8 x 16 Gauge
3 532121318 Pulley, |dler 42 532106735 Rod, Hinge
4 - Washer, Lock 3/8 43 532122265 Blade, Mower
5 532106902 Spacer 44 874 61 05-24 Bolt, Hex 3/8-24 x 1-1/2 Grade 5
6 532124858 Pullay, Idler 45 Washer 13/32 x 1-1/4 % 12 Gauge
7 532106513 Washer, Wear 46 532 1250-74 Runner, £H
] 8 532121425 Arm, ldier 47 532 12 38-07 Bracket, Sugpension, Rear, RH
) 9 532109776 Pin, Pivot 48 532 12 3808 Bracket, Susspension, Rear, LH
10 532 10 8523 Bar, Support, Idier 51 Bolt, Carriage 3/8-16 x 1-3/4
i1 532106522 Brace, Idier, Deck 52 Bott, Carriage 3/6-16 x 1
12 53212 12:36 Spacer 53 Bott, Carriage 3/8-16 x 1-1/2
13 ‘Washer 13/32 x 13/16 x 16 Gauge 54 Bolt, Hex ¥/8-16x 1-1/4
14 53212 1658 Mandrel, Secondary 56 87214 0506 Bolt, Carriage 5/16-18 x 34
15 532 1062-14 Guard 56 Washer 11/32 x 11716 % 16 Gauge
16 532 10 60-85 V-Belt 7 Nut, Crownloc
17 Nut, Hex 3/8-16 58 Boit, Hax 3/8-16x 3
18 Washer, Lock &8 59 Screw, Flat Head 3816 x 2
18 532 10 28-32 Idier, Flat 80 Pin, Cotter
20 532106526 Arm, Idler, Deck 61 Washer 11/32 x 3/4 x 16 Gauge
21 53212 4885 Spring, Extension 62 Bolt, Hex 5/16-18 x5
22 532121705 Mandrel, Primary 66 Screw, Hex Washer Head, Thd,,
23 532102403 Pullay, Idler Aoll. ¥B-16x 34
24 532109599 Bracket, Lift, LH &7 Bolt, Carriage 3/8-16 x 34
25 532 10 5662 Link, Paratiel 68 532102727 Spring, Extension
26 532 00 49-21 Retainer, Spring 69 87393 06-00 ut, Centerlock 38-16
27 532105744 Pin, Front Hinge 70 Bolt, Camriage 5/16-18 x 3/4
} 28 532109835 Pin, Rear Hinge 72 53212 4949 Locknut 516-18
29 532 10 96-00 Bracket, Lift, RH 73 532 1097-29 Roller, Nose .
30 532108119 Guard, Belt, RH 74 Washer 15/32 x 1 x 10 Gauge
k) Washer 15/32 x 1x 16 Gauge 75 Bolt, Carriage 3/8-16 x 2-1/2
32 532124950 Runner, RH 76 Washer 13/32 x 34 x 10 Gauge
33 532121423 Housing, Mower 77 Washer 13/32 x 7/8 x 10 Gauge
34 5321053-04 Cap, Sleove 78 532121352 Keeper, Mandrel, LH
35 532 10 67-34 Spring 79 Bolt, Carriage 5/16-18 x 5/8
36 532 110452 Nut, Push 80 Bolt, Fin, Hex 3/8-16 x 1
37 532109743 Bracket, Deflector .




DIFFERENTIAL AND PUMP ASSEMBLY

No. Partno. Description No. Partno. Description
1 532123634 %  Free Wheel Control Assembly 13 532121323 Reservoir, Pump
2 Washer 932 x 1-1/4 x 16 Gauge 14 Nut, Crownlock 5/16-18
3 Washer, Lock 114 . 15 532121250 Spring, Com)
4 532121188 %  Bracket, Pnt., Mounting, Differential 16 Bolt /8-16 x 34
5 Bolt, Hex 1/4-20 UNC x 34 17 873 68 06-00 Nut 3/8-16 UNC
6 532121186 Fan, Hydro, 8" 18 Washer, Lock
7 532121180 Pulley, Transade 19 532 07 1673 % Cap
8 532121211 %  Standofl, Fan, Hydro 20 Bolt, Shoulder 1/4-20 UNC
9 532121182 *  Guard Assemiby, Beit 21 532120529 %  Washer, Nylon
12 Bolt, Hex, Fin 5/16-18 UNC x 4-1/2 22 © N, Crownlock 1/4-20 UNG




